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CUSTOMER SHIF TO CUSTOMER BILL TO GRADE SHAPE SIZE
GQ G ERD Au TRANSPORTES Y SERVICIOS INTEGR ACEROMEX GRUPG INDUSTRIALSA | 0457250 Wide flange Beam {21 X 1014/ 530 X 150
a ' ZVF 03303 94 SN D
CARMEN NL 66550 COL LINDA VISTA 103 LENGTH WEGHT HEAT / BATCH
US-ME-PETERSBURG Mexico OUADALUPE,NL 67130 409" 28,280 LB 6616571711
25801 HOFHEIMER WAY Mexion
PETERSBURG, VA 23803 SALES QRDER CUSTOMER MATERIAL N SPECIFICATION / DATE or REVISION
USA : 443033/000040 ASTUASTINDT
AQQZ}AB#?ZM-E'J
CUSTOMER PURCHASE ORDER NUMBER BILL OP LADING BATE ASTM ABIABM-11
450084351 3300000026043 12.08.2013
CHEMICAL COMPOSTTION
|4 Mn P 8 Si Cu Ni Cr S ¥ Nb al
% % % % % % % % % % [ %
ik 128 4434 D430 .20 4.3 035 432 Q037 0015 S.001 1017 [131.44]
CHEMICAL COMPOSITION
C'E{gaﬁ
43
MECHAMCAL&Q?ERT!ES
] Y& VA M e e
68 Fis 392 7 #0002 2060
364 75 380 310 8000 200.0
MECHANICAL PROFERTIES .
Slgg. ‘!’ffgs 2]
590 9773
2590 £.753
COMMENTS / NODTHES

The sbove figures are certified chemical and physical st reeords as contajned in the permasent records of company. This material, including the billets, was melted and manufactared in

the USA. CHMTR compHes with EN 102043,1,
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